KA 50200 Onderdelentekening
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KA 50200

Onderdelentekening

Nr. Code Omschrijving Description Aantal
1 7011220000 Screw M6x40 UNI 5737 4
1A 9700010186 Washer 4
2 7084040000 Joint 1
& 7458340000 Plate 1
4 7210010000 Filtering element 1
5) 7210430000 Intatake filter 1
6 7012100000 Screw ST4.2x19" 1
7 9100010190 START valve 1.7Bar 1
8 9101410070 Head 1
9 9101410080 Gasket 1
10 9100010240 Valve plate 2
11 9100010080 Gasket — Guarnizione 1
12 9100010370 Valve — Valvole lamellari 2
13 9101410090 Gasket — Guarnizione 1
14 9101410060 Cylinder 1
15 7020070000 Nut M8 UNI 5587 2
16 7078150000 Gasket Tmm 1
18 9100580050 Piston 1
19 9100580090 Piston pin 1
20 7041010000 Seeger D12 2
21 5050150008 Con rod 1
22 9101410030 Rear Cover 1
23 7060200000 Bearing 6204 1
25 9101410050 Counter weight 1
26 9100030090 Plastic schroud Black 1
28 9101410020 Carter cover 1
29 7012160000 Screw M6x12 TAP-TITE 1
30 9700010187 Screw M5x14 8
31 9700000016 Gasket 1
32 9100270150 Qil seal 20x47x7 1
33 9101410010 Cranckcase 1
85) 9101410130 Stator V1230-50/1 1
36 7060010000 Bearing 6203 ZZ QE6 1
37 7310590000 Capacitor 25 pF/450V 1
38 9700010188 Nut M8 esag 1
38A 9700010184 Washer D8 1
40 9100010060 Tension rod M6x138x25 2
41 9100010200 Fan 1
42 7013060000 Screw ST4x8 TAP-TITE 1
42A 9700010183 Washer D4 1
43 9100010050 Stud bolt M8x36 2
50 9700010250 Tank 1
51 9100010750 Plug 1/2" G 2
52 9100010380 Rubber D20 1
52A 7360040000 Rubber D25 1
53 9700000324 Discharge tap 3/8"’G 1
54 9700010077 Wheel D150 2
55 9700010192 Screw D20 x M10 x 75 2
56 7020080000 Nut M10 2
57 7030040000 Washer 2
58 7012290000 Screw ST5x20 TAP 4
59 9100010400 Infeed cable SHUKO 1
60 7190180000 Non reture valve 1
61 7230010000 Rilsan hose 1
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KA 50200

Onderdelentekening

Nr. Code Omschrijving Description Aantal
62 9700000327 Nut 1
63 9700000343 Infeed hose D 10x25 It. 1
64 7024140000 Nut 1
65 7041070000 Spinner 1
66 9700000303 Safety valve 9Bar 1
67 7250740000 Pressure switch 10bar CE 1
68 7081090000 Joint 1/4"x27 2
69 7100640000 Pressure reducer 1
71 9700000276 Universal coupling (Zinc) 2
72 7110240000 Pressure gauge D40 1
73 7110300000 Pressure gauge D50 1
100 7459480000 Set of valve plate 1
101 4190330000 Piston Kit 1
102 4082380000 Set of gaskets 1
103 4080010000 Piston ring Kit 1
104 9101410150 Cranckshaft with rotor 1
105 7181150000 Oil dipstick+O-ring Kit Black 1
106 9700000157 Head Kit 1
107 9700010004 Wheel Kit D125 2
108 9700000577 Pressure switch Kit 1
l@i = E .- s c : Pomp- en tankgroep 3/3



